
ACE PB 1210 SVR
PAVING BREAKER

+91 9527005855 www.acepneumatics.com info@acepneumatics.com

*Note :-All Manufacturer Name ,Notes and description are for reference only; listing does not imply their products . ( Rev 05 Feb 2025 ) 

PARTS LIST



SR. No. PART NO. OEM PART NO. DECRIPITION QTY/TOOL

1 182700 0211 1327 00 Socket head cap screw (M8) 4

2 183500 0301 2335 00 Washer - top cover 4

3 185019 3303 0050 19 Top cover 1

4 15026 3303 0050 26 Buffer pad assembly 1

5 185025 3303 0050 25 Spring - handle 2

6 185015 3303 0050 15 Backhead ( Vibration reduced) 1

7 185866 R145866 Pin - lever 1

8 185021 3303 0050 21 Trigger (start and stop device) 1

9 185017 3303 0050 17 Handle 2

10 185022 3303 0050 22 Grip 2

11 180700 0211 1407 00 Socket head cap screw (M12 x 1.75) 4

12 183500 0108 1535 00 Roll pin (16 DIA x 65 L) 1

13 185031 3303 0050 31 Gasket 1

14 182642 C102642 O-ring 2

15 188096 R138096 Upper valve lid 1

16 188094 R138094 Valve 1

17 188095 R138095 Valve case 1

18 185024 3303 0050 24 Lower valve case lid 1

19 180447 H0310447 O-ring 1

20 180215 R110215 Seal - cylinder 1

21 180216 - Throttle valve 1

22 212015 R098368 Seal - throttle valve 1

23 212025 R098369 Ring - valve seal retaining 1

24 212025 R005717 Spring - throttle valve 1

25 187010 R056605 O-ring 1

26 187015 3303 0050 13 Nut - air inlet swivel 1

27 187020 3310 1059 00 Lock washer - swivel 1

28 187025 0663 2126 00 O-ring - swivel 1

29 187030 3303 0050 12 Swivel - air inlet 1

30 181030 3303 0050 30 Nut (M12) 4

31 183072 3303 0050 29 Cylinder 1

32 184015 R110212 Piston 1

33 184020 R110203 Bushing - anvil block 1

34 184025 R085427 Block - anvil 1

35 185035 F814719 Fronthead 1

36 184017 R110217 Bolt - fronthead 2

37 185046 R093698 Spring - steel 2

38 185050 R041073 Lock - fronthead nut 2

39 185055 R110218 Nut - fronthead bolt 2

40 185020 0108 1103 04 Roll pin (16 DIA x 55 L) 1

41 185020A 0108 1395 00 Roll pin (10 DIA x 55 L) 1

42 295020 R086982 Spring - plunger 1

43 185030 R092497 Plunger - latch 1

44 185015 R048540 Retainer latch bush 1

45 185010 R092493 Retainer - latch 1

46 185016 - Muffler 1

47 185300 0211 1253 00 Socket head cap screw (M6 x 1 - 45L) 8

48 186979 F826979 Washer 16

49 184600 0663 2146 00 O-ring - muffler (Bottom) 1

50 182815 0291 1128 15 Nyloc nut (M6 x 1) 8

51 1850010 3303 0050 10 Sealing pad - muffler (LEFT) 1

52 184300 0663 2143 00 O-ring - muffler (Top) 1

53 185011 3303 0050 11 Sealing pad - muffler (Right) 1

A (21-23) 185036 3303 0050 36 Throttle valve, complete 1

B (36-39) 185044 3303 0050 44 Side bolt, complete 1

C (40-45) 185043 3303 0050 43 Latch, complete 1

D (53-60) 185042 3303 0050 42 Muffler, complete 1

+91 9527005855 www.acepneumatics.com info@acepneumatics.com

*Note :-All Manufacturer Name ,Notes and description are for reference only; listing does not imply their products . ( Rev 05 Feb 2025 ) 

ACE PB 1210 SVR PAVING BREAKER

A
C

E R
B

 
A

C
E P

H
 0

5
A

C
E M

 37B
A

C
E 413

0
A

C
E T

P
B

 6
0


